Technical Survey of Nitrogen
Removal Alternatives for the Deer
Island Treatment Plant

Massachusetts Water Resources Authority

Environmental Quality Department
Report 2015-01




Smolow, M. 2015. Technical Survey of Nitrogen Removal Alternatives for the Deer Island
Treatment Plant. Boston: Massachusetts Water Resources Authority. Report 2015-01. 37 p.



Technical Survey of Nitrogen Removal Alternatives for the

Deer Island Treatment Plant

Updated by:

Maret Smolow

Massachusetts Water Resources Authority
Environmental Quality Department
100 First Avenue
Boston, MA 02129

January 2015
Technical Report 2015-01






Contents

EXECUTIVE SUMIMIAIY ettt sssssaaaas 1
SECtioN 1. INErOQUCTION w.eouviiiiiiii ettt st sttt st b e bt e sme e s e e s 3
[...]
Results of nitrogen monitoring conducted for the period July 2005 to June 2014 support the
assumptions and estimates used in the original evaluation of treatment options. All three alternatives
presented in the earlier studies are still found to be viable options at the Deer Island site. These
treatment alternatives are biological aerated filters with submerged packed-bed reactors, biological
aerated filters with fluidized-bed reactors, and moving-bed biofilm reactors. The evaluation consisted of
sizing and sitting facilities based on available space and wastewater flows and loads at the Deer Island
Treatment Plant. Construction of these facilities has not been necessary however, because nitrogen
loading rates have remained below contingency plan thresholds.



Biological nitrogen removal technologies appear to be the most cost-effective method of nitrogen
removal at this time. A research project entitled Sustainable Technology for Achieving Very Low
Nitrogen and Phosphorus Effluent Levels (WERF, 2003), funded by the Water Environment Research
Foundation (WERF), assessed a variety of technologies to determine the feasibility and cost benefits of
nutrient reduction at treatment plants around the nation. The final report was released in 2009. In
addition, the US Environmental Protection Agency (EPA) released a reference document (USEPA, 2008)
that presented information on recent advances in nutrient removal technology and practices. MWRA
will continue to monitor progress and advances in nitrogen removal technologies for applicability to

Deer Island.



Section 1. Introduction

1.1 Purpose of Report

MWRA’s NPDES permit requires maintenance of a comprehensive technical survey of nitrogen removal
technologies that are applicable to the Deer Island Treatment Plant. This report updates the previous
report, Technical Survey of Nitrogen Removal Technologies for the Deer Island Treatment Plant, released
in December 2013. This update will help to facilitate selection and implementation of a nitrogen
removal technology if such technology is required at Deer Island.

1.2 Content of Report
This report describes existing conditions at the Deer Island site, and identifies and evaluates various
treatment alternatives capable of providing nitrogen removal at the Deer Island facility.

Section 2 begins with a description of existing facilities and of the remaining space available at Deer
Island for siting nitrogen removal facilities. Section 2 also presents the most current nitrogen
monitoring data available and updates estimates of flows and nitrogen loads used in the previously
submitted reports.

Section 3 discusses processes available for nitrogen removal. This section summarizes physical/chemical
nitrogen removal and biological nitrification and denitrification technologies. Processes are evaluated
for applicability to the Deer Island site, and viable alternatives are selected for a more in-depth review.

Section 4 investigates the alternatives selected in Section 3 for further review. Each alternative is sized
to determine feasibility of implementation. Elements common to all three options, such as oxygen and
chemical needs and sludge production, are evaluated separately. Section 4 also lists other
considerations that should be evaluated in the selection of treatment alternatives.



Section 2. Basic Planning Criteria

This section reviews existing facilities and identifies available space that could be used for nitrogen
removal facilities. In addition, this section summarizes July 2001 — June 2014 nitrogen monitoring,
updates flows and nitrogen loads from the previous year’s report, and presents basic information used
for selecting facilities.

2.1 Existing Facilities

The Deer Island Treatment Plant (DITP) is a pure oxygen activated sludge process treatment plant with
an average design flow of 361 MGD and hydraulic capacity of 1,270 MGD. During wet weather, the
secondary process can treat up to a maximum of 700 MGD. Figure 1 depicts the DITP site layout and
Table 1 lists major facilities and pertinent information regarding those facilities.

2.2 Available Space

Nitrogen removal would require additional facilities for wastewater treatment and solids processing.
The goal of this analysis is to site these facilities in areas previously allocated for treatment processes or
support facilities that were not built, and to avoid construction on the landforms developed to lessen
the impact of wastewater treatment facilities on Winthrop.

Areas available for nitrogen removal facilities are highlighted on Figure 2 and include:

e Area A: 5.7 acres, the space west of the existing secondary batteries

e AreaB: 0.4 acres, the area to the north of the secondary clarifiers

e Area C: 3.2 acres, the area north of secondary Batteries B, C, and D

e AreaD: 3.5 acres, the area located north of the maintenance dry storage warehouse

While the total available gross area is 12.8 acres, piping and operational considerations limit the use of
available space and each option with its particular design requirements needs more in-depth evaluation
for its feasibility. Section 4 presents these conceptual design evaluations.



TINNNL
(ANVTSI-¥LLNI

NOLLVLS dAnd
RALSAS HLNOS

W

Wy,
"y,
Ny, T
Kol

)

A

70

XTTINOD
JALSADIA

ONITTING
YINDIDIHL IDNJATILNID
ALITIOVA
TOYINOD J0d0
STVNAISHY

XTTdNOD YANDIDIHL ALIAVED
SYUOMAVAH WALSAS HIYON

ONDIgvd Jriand

NOLLVIS dnnd
NIVR HIJON
memememememe vas N mﬁﬁ%o&
e oz om0 (2) STANNOL
RALSXS HIYON
~~
DNICTING
“HNINIVEL —NOLLJHITY
o
d 7
a m s — == \
] -y V)
...... SCHy
. *}
/ I ‘ m
TSNOH
f o 55 H -
q000| T—— == | T, = = @
LSHA b} 0 AYALLVE 9 XYALIVE .
qJ0LoVAN
q 9 XAVATId NEDAXO 1M, JAANVID AAVANODAS -
LA e — I . .=
4 x4dLLve 4 X9aLIvd
g X9iLLVE
p doLovad SALTIVI) XMVANODES
10T0 m JAITAVI) XUVRIEd NADAXO ®
[T I—11
V X¥dLIve .
SHLTIVI) XMVANODES =
T —_— -
—

SNISVE NOLLOTANISIA

ALITIOVL
NIDAXO JINADOXHD

INVId SIM0JOYAAH

TANNAL TIVILNO




Table 1. Facilities at Deer Island Treatment Plant

Stacked Rectangular Primary Clarifiers

Number of batteries 4
Clarifiers per battery (stacked sets) 12
Effective surface area per clarifier (ft?) 15,252
Aeration Tanks
Number of batteries 3
Number of trains per battery 3
Total number of trains 9
Number of stages for selectors 3/train
Volume of selectors per train (MG) 1.07
Number of aeration stages per train 4
Aeration volume per train (MG) 3.55
Stacked Rectangular Secondary Clarifiers
Number of batteries 3
Clarifiers per battery (stacked sets) 18
Effective surface area per clarifier (ft?) 13,940
Gravity Thickeners (for Primary Sludge)
Number of units 6
Diameter (ft) 70
Sidewater depth (ft) 12
Centrifuges for Thickening Waste Activated Sludge
Number 12
Allowable range flow/centrifuge (gpm) 300 to 900
Anaerobic Digesters/Thickened Sludge Storage
Number of digesters 12
Volume of each digester (MG) 3.0
Number of storage tanks 2
Diameter (ft) 90
Total depth (ft) 130
Volume each (MG) 3.0




OUTFALL TUNNEL HYDROPOWER PLANT

CRYOGENIC OXYGEN

PUBLIC PARKING

FACILITY
NORTH SYSTEM HEADWORKS
= — GRAVITY THICKENER COMPLEX
FROLEET NorT! 1000] RESIDUALS
DISINFECTION BASINS ODOR CONTROL
[@) FACILITY
- __ = = CENTRIFUGE THICKENER
e OXYGEN BUILDING
- SECONDARY CLARIFIER REACTOR PRIMARY CLARIFIER 1 DIGESTER
BATTERY A BATTERY A BATTERY A i
1T v — as . EAST
OXYGEN ODOR
SECONDARY CLARIFIER REACTOR PR%%YAREER DC
BATTERY B BATTERY B
= = HI— L — ®
0
SECONDARY CLARIFIER ok PRIMARY CLAREFER @
BATTERY C BATTERY C c WEST N /i
I T I T | .—E‘ o el ODOR
= CLARIFIER M
R RS SIS BATTERY D
R A R R SR RIOVOTOD
e
. 2 fﬂ“ e
0% T i A,
¥ ‘E:E " HO%NS%E ADI‘JEBN \ ; V§§§ e Illllllll/’/// /;,'d °
B o AR ”
2, < 1 ;
o\ patss RS -
(4] _
> /& _
@ 3 o 8 ;
o
e o
- : SOUTH SYSTEM
e, Z / 5 PUMP STATION
RECEPTION- TRAINING,, INTER-ISLAND
o BUILDING TUNNEL
~
) NORTH SYSTEM
TUNN‘EISR](I]]Z)I ] 100 200 300
F Ac%s AL SCALE IN FEET
NORTH MAIN
PUMP STATION




2.3 Flows and Loads

This section provides a summary of monitoring results conducted during the period July 2005 to June
2014 and quantifies nitrogen loads from various wastewater streams. Due to operational changes in
2005, these load calculations update the estimates that were used in developing and sizing the
conceptual designs of the selected nitrogen removal alternatives in the July 2001 report (CDM, 2001).

In addition to the required NPDES permit influent and effluent monitoring, MWRA implemented a
comprehensive nitrogen monitoring program (Coughlin, 2000), to characterize wastewater streams
within the treatment plant. If necessary, these data will facilitate the selection and design of nitrogen
removal facilities at Deer Island.

Figure 3 shows the Deer Island process flow and the various sampling locations along the process. South
system flow arrives at Deer Island’s south system pump station via the inter-island tunnel and combines
with the north system flow after the grit removal facility. This combined raw wastewater is
characterized by taking the flow-weighted average of the individual north and south system
measurements.

2.3.1 Flows

The average daily flow for the period July 2005 to June 2014 was 351 MGD. This flow and the maximum
sustainable flow to secondary treatment of 700 MGD (based on experiments conducted from October
2005 to June 2006), will be used to size nitrogen removal facilities at Deer Island. Figure 4 shows the
daily effluent flow while Figure 5 graphs the monthly averages.

Previously, return streams from sludge processing at Deer Island were pumped back to the head of the
primary clarifier. These waste streams include overflow from the gravity thickeners, centrate from
waste sludge centrifuges, and centrate from the digested sludge centrifuges. However, gravity
thickener overflow can go to the primary tanks or to the south system pump station depending on pump
availability. As of April 1, 2005, digested sludge is sent to the Residuals Pelletizing Plant in Quincy via the
inter-island tunnel. Thus, the only constant internal return stream from on-site residual processing that
is pumped back to the head of the primary clarifier is the waste sludge centrate. Mass balance
calculations reflect these operational changes. Sludge centrate overflow averages about 5.0 MGD.
While this flow can be considered negligible compared to the raw influent, its nitrogen load is high.



North System PS

South System PS

©

—>»{ Crit
Q Facility

Qu

I

|

|
Landfill +

®

Secondary Bypass

\ 4

Overflow

Legend
Sampling Location
Wastewater Flow
Sludge Flow
Recycle Streams
Chemical Addition

1 ©®
@ : Hypochlorite
H 1
i
Final ;
> o »| Reactor »  Clarifier v Disinfection
rlma_\ry I Basin
»| Clarifier : I
| .
| i !
| e i Bisulfite -~~~ >
i Return Sludge |
i | @ .........................
i I v
i O I To Outfall
: |
Contrat ! i | Waste Sludge < V
entrale ! Centrifuge
! [
@ |
© i i
Gravity v
Thickener [—~— = — == >
To Sludge Processing Plant
o o  — e —— s — s — _>
Digesters

Figure 3. Deer Island Treatment Plant process flow diagram




1400

pT-uer vi-uef
. o o4 eT-Inr eT-Inr
. . =
. ! €T-uer €1-uer
4 % 1| . ctT-Inr
©
£
of o ct-uer ¢T-uer
2 9 <
TT-Inf Wm TT-Inf
ole oo (3]
TTuer & ~ TT-uer
3 W
. L 8
oT-Inf S ﬁ otT-Inf
D SR P L oy & o -
L otT-uer e m OotT-uer
. <
. 60-Inf N 60-IN1
1 < m <
< -uer o Q -
. .. W?&.m : 60-uer s - AAW 60-uer
. go-inr = m m 80-Inr
- =)
o < . Iooo. S
. go-uer w v 80-uer
—
T
. A O LUl Y £0-INr
. oo o . 0« o
- Lover & D
N [0-uer
So of ¢ 3% %4 90-Inr P 90-Inr
. 90-uer :
b o | 90-uer
R -|n
so-int So-Ing
o o o o o o o
o o o o o o o o o o o o o o o
o~ o o0 (o] < N o o o o o o o o
— — [} N~ o LN < (23] o~ —
(p8w) moyj Juanyyyo a8esane Ajleq (pSw) moj} Juan|yyo aSesane Ajyjuo

=== \onthly design max (700 mgd)

e FY 14
Figure 5. Monthly Average Flow

e FY05-FY13

10



2.3.2 Nitrogen Loads

Extensive nitrogen data have been gathered from the nitrogen monitoring program. While the first
report in 2001 used estimated nitrogen loads, actual data are now available to quantify nitrogen in the
major waste streams at Deer Island. These data are presented in Table 2.

Monitored nitrogen species include ammonia-nitrogen (NH37), nitrites (NO27), nitrate (NO37), and total
Kjeldahl nitrogen (TKN), all expressed as nitrogen. Total nitrogen (TN) is the sum of TKN, NO3~, and
NO2". For each monitoring event, the actual flow for each waste stream is used to derive the daily loads
of each nitrogen species. The TN load is determined from these calculated loads.

From July 2005 — June 2014, the average flow-weighted Deer Island raw wastewater concentration of
ammonia was 28 mg/L and TN was 38 mg/L. These concentrations are typical of medium-strength
wastewater (Metcalf & Eddy, 1991). The average TN load during the same period from raw influent was
about 103,300 Ibs/d.

Figure 6 shows the TN mass balance across the unit processes at Deer Island. TN results from the
monitoring program are very similar to TN results obtained from the theoretical calculated TN in the
2001 report. Figure 7 shows the monthly average total nitrogen loads to the primary clarifiers, while
Figure 8 shows the total nitrogen monthly average effluent loads out of the primary clarifiers, secondary
clarifiers, and final effluent.

11



Table 2. Summary of Nitrogen Monitoring Results

Flow* TKN NH3-N NO3-N NO2-N NO3+NO2 Total Nitrogen
Sampling Location (mgd) (mg/L) (Ib/d) (mg/L) | (b/d) | (mg/L) [ (Ib/d) | (mg/L) | (Ib/d) | (mg/L) | (Ib/d) [ (mg/L) (Ib/d)
North System Influent (7/1/05 - 6/30/14)
Minimum 137.8 7.1 32963 3.6 17030 0.00 0 0.00 0 ~ ~ 8 32963
Maximum 887.7 51.0 159458 41.3] 108463 2.04 10467 4.45 15016 ~ ~ 51 161843
Average 228.5 28.6 51676 19.5 34674 0.27 591 0.23 467 ~ ~ 29 52733
Standard Deviation 80.3 7.0 10114 5.6 6429 0.40 1182 0.31 837 ~ ~ 7 10327
South System Influent (7/1/05 - 6/30/14)
Minimum 60.3 8.5 19585 5.8 10600 0.00 0 0.00 0 ~ ~ 10 19593
Maximum 389.6 131.0 146682 77.6] 116803 2.27 6703 1.47 2010 ~ ~ 132 147334
Average 120.8 54.7 50301 43.6 39840 0.12 202 0.17 188 ~ ~ 55 50691
Standard Deviation 47.5 17.0 12145 14.1 8857 0.32 715 0.31 362 ~ ~ 17 12232
Calculated Raw Influent ~ ~
Minimum 200.7 9.3 52750 5.9 36079 0.00 0 0.00 0 ~ ~ 11 54611
Maximum 1261.7 72.4 210515 46.5| 147286 2.09 17170 2.52 15370 ~ ~ 74 216677
Average 349.2 37.3 101826 27.5 74436 0.22 795 0.21 659 ~ ~ 38 103280
Standard Deviation 122.8 9.5 16633 7.7 11176 0.34 1714 0.24 952 ~ ~ 9 17116
Waste Activated Sludge Centrate (7/1/05 - 6/30/14)
Minimum 0.00 21.7 0 4.7 0.0 ~ ~ ~ ~ 0.00 0.00 0.0 0.0
Maximum 8.0 949.0 32472 48.4 2366.0 ~ ~ ~ ~ 0.16 7.22 949.0 32472.9
Average 5.0 129.6 5438 28.1 1205.5 ~ ~ ~ ~ 0.02 0.88 129.4 5438.6
Standard Deviation 1.1 63.8 2766 7.6 454.2 ~ ~ ~ ~ 0.02 1.02 64.1 2766.1
Calculated Primary Influent
Minimum 206.4 9.3 56343 5.9 36726 ~ ~ ~ ~ 0.00 0 11.0 58204
Maximum 1261.7 71.0 212276 46.2] 147623 ~ ~ ~ ~ 2.91 20295 71.6 218438
Average 354.5 38.8 106033 27.8 75370 ~ ~ ~ ~ 0.48 1542 39.3 107576
Standard Deviation 122.6 9.7 16465 7.7 11365 ~ ~ ~ ~ 0.50 2254 9.6 16774
Primary Effluent (7/1/05 - 6/30/14)
Minimum 200.7 9.2 48772 6.3 39165 ~ ~ ~ ~ 0.00 0 11 49455
Maximum 1261.7 87.2 164296 51.0] 129082 ~ ~ ~ ~ 3.05 21197 87 164319
Average 352.3 35.1 95864 28.2 76706 ~ ~ ~ ~ 0.24 974 35 96838
Standard Deviation 125.5 10.1 15055 8.3 12566 ~ ~ ~ ~ 0.42 2417 10 15108
Secondary Effluent (7/1/05 - 6/30/14)
Minimum 200.7 7.6 33177 6.3 31506 ~ ~ ~ ~ 0.03 60 9.6 36303
Maximum 700.7 46.6 120518 45.2]1 109456 ~ ~ ~ ~ 7.02 22578 48.4 126086
Average 342.9 25.8 69995 24.7 66504 ~ ~ ~ ~ 1.95 5574 27.8 75568
Standard Deviation 100.5 7.0 12776 7.0 11190 ~ ~ ~ ~ 0.67 2511 7.1 13280
Final Effluent (7/1/05 - 6/30/14)
Minimum 200.7 0.0 0 4.6 0 0.0 0.0 0.0 0.0 0.02 0 0.1 325
Maximum 1261.7 41.6 150587 45.1] 135835 4.9 29111 3.2 17946 4.85 33902 44.1 157720
Average 350.2 23.5 63919 22.8 61337 1.3 3772 0.8 2508 1.85 5586 25.3 69852
Standard Deviation 126.8 7.6 17014 7.9 16410 0.9 3497 0.6 2437 1.02 4307 7.5 17426
Notes:

*  Flows reported are averages of the whole sampling period. The flow-weighted concentrations were calculated using flows during sampling events.

Average loads are calculated using all the data points.